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OVERVIEW

A Context: Khayelitsha

A Summary of the current use of new drugs in
Khayelitsha in children and adolescents

A Case studies
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Context

KHAYELITSHARTB PROGRAM



Africa

South Africa

Western Cape province




MDR and XDRB case finding in the
Cape Town Metro iIn Western Cape, S

CASE FINDINGCAPE TOWN METRO

102
78 60 o |
" 24 108
194
- from
1081 1116 1050 Khay

971 1011 elitsha
2010 2011 2012 2013 2014 2015

MDR XDR

Courtesy of Judy Caldwell (Co{



Access to new drugs In children

YEAR Rx started Age Group SR Meds Taken Grand Total

2014<5 No SR 10
6-12 No SR 3
13-18 No SR 2
BDQ 4

BDQ & LZD 1

BDQ & LZD & DLM 2

DLM 3

20179<5 No SR 3
6-12 No SR 1
DLM 1

13-18 No SR 1
DLM 2
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A Chl|d services |Khayelltsha

" 10 primarycare facilities
Localdistrict hospital KDH)

Most adolescents are managed in PHC with a focus o
allowing them to return to school as soon as possible

Children are mostly managed in TB hospital by DRTB
paediatric expert



Case 1




Case 1

A 14 year old boy

A No TB contacts, mom noticed some coughing
and loss of weight

A Presented to clinic with haemoptosgs
required life saving surgery at private hospital



Case 1: Post surgery back at CH

Current Regimen:

What is your treatment
approach now?

What other information would you
like?
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Case 1: Constructing a regimen

A Parents and Sive are very worried about him missing school

A Horrible experience thus far the daily injectalleoth parents and Sive horrified that it
can cause hearing loss and needs to be monitored if used. Also how will he go back
school if daily injection at clinic is needed?

A Have read about new drugsDLM and BDQ on Google. But are worried about what t
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Consideration

A Adult type disease
A FON resistance

A Surgery probably removed part of diseased
lung, but still TB lung changes visible on CXR
postcsurgery

A Valid concerns about kanamycin
A Consider reasonable pill burden




WHO considers that currently only the medicines shown in this Table have
role in the composition of MDRTB regimens under programmatic conditions

Table 6. Medicines recommended for the treatment of rifampicin-resistant and multidrug-resistant TB!
Wl Levofloxacin Lfx
Moxifloxacin M
Gatifloxacin Gfx
B. Sesend-ina-dnjesiablo-agenis Amikacin Am
Capreomycin Cm
Kanamycin Ajyl
(Strepto r|"1,.r|:in]3 (5)
C. Other core second-line agents® el o o Eto / Pto
Cycloserine f Terizidone Cs/Trd
Linezolid L zd
Clofazimine Cfz
D. Add-on agents Pyrazinamide Z
(not part of the core MDR-TB regimen) D1 | Ethambutol E
High-dose isoniazid H"
Bedaquiline Bdq
D2 Delamanid DIm
p-aminosalicylic acid PAS
Imipenem-cila statin® Ipm
D3 | Meropenem® Mpm
Amoxicillin-clavulanate® Armx-Clv
(Thioacetazo nE:I5 (T)
* This regrouping isintended to guide the design of conventional regimens; for shorter regimens lasting 312 months the composition is
usually standardized |See Section A)
* Medicinesin Gro ups & and Care shown by deareasing order of usual preference for use (subject to other considerstions; see text)




ranenty nospiial nurmoer. 20009770

Diagnosis . Pre-XDR TB <18 years old

The National DR-TB Clinical Advisory Sub-Committee has approved your application for access
to freatment with Bedaquiline. The recommended DR-TB regimen is:

Proposed DR-TB Treatment Regimen: Weight: 53 kg

Drug Dosage Frequency Duration

BEDAQUILINE 400mg, then daily 2 weeks
200mg three times per 22 weeks

week

DELAMANID (if approved) 100mg twice daily 24 weeks

LINEZOLID 600mg daily

CLOFAZIMINE 100mg daily

PARA-AMINOSALCYCLIC ACID (PAS) 49 twice daily

TERIZIDONE 750mgQ daily As per

PYRAZINAMIDE (PZA) 29 daily guideline

ETHIONAMIDE (ETO) 750mg daily

KANAMYCIN 1g IMI daily

LEVOFLOXACIN 19 daily

Additional Medication: Pyridoxine 150mg daily

Additional comments: Can include Kana if no adverse events have occurred.

Kind regards
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FAnent/y Rospilal Nurmoer. 50003770
Diagnosis . Pre-XDR TB <18 years old

The National DR-TB Clinical Advisory Sub-Committee has approved your application for access
to freatment with Bedaquiline. The recommended DR-TB regimen is:

Proposed DR-TB Treatment Regimen: Weight: 53 kg
Drug Dosage Frequency Duration
BEDAQUILINE 400mg, then daily 2 weeks
200mg three times per 22 weeks
week
DELAMANID (if approved) 100mg twice daily 24 weeks
LINEZOLID 600mg daily
CLOFAZIMINE 100mg daily
PARA-AMINOSALCYCLIC ACID (PAS) 49 twice daily
TERIZIDONE 750mgQ daily As per
PYRAZINAMIDE (PZA) 29 daily guideline
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Regimen-started:-22/02/2017

Kind regards
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Sputums: still positive




Approach taken

A Reassured and counseled on acne rash,
unlikely to be drug related

A Benzyl peroxidase for acne

Current regimen: Z/hdINH/TZD/PAS/DLM/BDQ/LZD/Clof



Follow up

6 weeks:

A Clinic staff very concerned. On routine ECG
follow up (done two weekly for first two
months and then two monthly) machine
V2USR QaAydza | NNKeé (i K)

Current regimen: Z/hdINH/TZD/PAS/DLM/BDQ/LZD/Clof
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Should BDQ or DLM or both be stopped?



